To ' Caige R no jel &
The Assistant Engineer (QC)

Quality Control Lab., DUSIB RECEIVED 1 0 AUG 2017
Vikas Kutir, [TO, New Delhi
Partl

7lspatch Norb——jei’/q' ;&}Ef—lljﬂ U}W——Z—QZZE ———————————————————————————— Date: [bf %, 7

Sub: Testing of Bricks/Briek tiles-for Compressive Str enUth/l)menS’:Un

4 B &Mz/mw/&m/;w/ﬁ/////wm/ﬂafw/ﬁf% ............... Date: &/5/%017
1. Ndme of work: - ﬁﬂ&fﬂl{ﬁ ——————————————————— ——-—w—J—— =
Y Gpd A Jableek TS it L aer G _ L (117 7427)
2. Details from where sample is collected g 2 LEQh e
3 Namewf Cirele/Division: 0 s C@&/?:-‘fl—/ﬁfl-’ -----------------------------
4. Name of Junior Engineer: ~ moemepmgpeespeesgymmemf st
5 Name of Assistant Engineer: - M@M‘:ﬂ&% —————————————————————————————
6. Name of Executive Engineer: 7 A
7. Name of Contractor/Agency: Y N A
8. Name of Officer collecting sample: =" e ; e
9. Date of collection/Date of filling frog: -3 5/ c?l / B
i eiepfiatne i L e i@/g—j‘z‘?—[? ———————————————————————————————————
it ldemfiheaton viark: 0 . memeeesen DOAN i
12, Clhsmdesioations- o S i e LD FE e
13. No. of specimen sent for testing: - . -
Specimen relating to work mentioned above is/are sent for testing. It is certified that the s¢ nple/
samples marked-AMOMN-_has/have been taken in my presence which represent—‘iﬁ ————— uantity
of works/supply made at site/stpre. )

I 4 5 @( 70)5/7el7
Signature of JE Signatur of Contractor Signature of Officer
Incharge of work taking sample (F1/AE)
Part Ii TEST REPORT
No. SE (QC)/AE (Lab.)/2017-18/D-  J]22-2 Date: 14 | b3)17
Test No. [bLé Date: o) 13—

Date of Receipt:  |o 13"”1}
Date of Testing:
(%) COMPRESSIVE ! cRtem N Ak
S.No| Dimensions Maximum ‘ Co mplessne Av. Comp.
Length Width Area Suengh | Strength Strength.
o ems)y  demE) O (sq.cm) Failure ( ‘ Failure (kg/sq.cm) | Kg/sg.cm
‘17- >l-Go I- &0 23n.¢Lo i§-soT | ~7-25 NEC
g 21-6° loqo 246 Yy :—: LT ‘ ;:4 Ay
4 9—[ - 5’0 n- L DY 22 NT g "?-?
’ 22. e 19-90 309 8o 2\ oat k 757
LS. S N i SRR T o S o3 | 263
Tested in my presence
p&l&) DIMENSION TEST FOR 20 BRICKS
Length : .
) 5
i " Mokl OLW

eight :
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